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DRAWING MADE IN THIRD ANGLE PROJECTION } 566595 > 566595
TERMINAL NAME:
UM R REV| T Sen R NCE FEED TYPE @@@@ AE/]PI_I\/AR’L SPI_ICEE CRIMPING DATA _/a\ /6\ /\ /9\ O
566395— 1 A | 356462-2 G—SPLICE TERM AR FEED 62308 PAD LTR CRIMP HEIGHT WIRE SIZE /& O
566395—2 B [ 2161300—1 | 5K CE THRU SPLICE| AIR FEED I P 4 |089 +002 [2.26 *0.05mm]6200—7000 CMA 0
7—-566395—7 A | 356462—-2 SPARE PARTS KIT — s < ¢ 4 1084 002 [2.13 20.05mm]5200-6000 CMA ;S %
i 3 L0/9 +£002 [z.oo J_ro_o5mm] 4000-5000 CMA 63
} 3 1074 +002 [1.88 20.05mm] 3000-3800 CMA — — — — — — — 6/
‘ CRID p— e e - 11 =1a 258541 MUFFLER, SPEED CONTROL | 66
\ — 1 1 — B 2—460277-2 AIR FEED ASSY 65 D
| o WIRE 140 [3.56mm] i S000— /7000 CMA — 2 2 — | A 23238—1 QUICK DISCONNECT 64
} INSUL — — - — 1 1 — A 9802852 ELBOW, TUBING 1/8NPT — 1/4 TUBE 05
| FEED 4&{’5’3&8 I(l\i1S)T SET UP CAGE LAYOUT — 1 1 — A 133682071 BRACKET, FEED, EXTENSION| 62
| 545 408127000 (=2) - - IN [12.00]12.00 IN A 27319—4 TUBING, POLY—FLO ®.25 61
1 TERM APPL SPEC 114—2002 WIRE STRIP LENGTH - 60
— — — — — — — 129 — — — — — — — 59
— — — — — — — 128 — 1 1 — D 13582081 BRACKET, FEED 58
- — — — — — — — 127 57
i GUARD DETAIL R R R _ _ 126 56
3 —1 ONLY T — T 1 - 1 _ ~ ~ 155 55
- 124 54 |—
g 123 A\ — 1 1 — | B 460680-9 FEED FINGER ASSY 53
E — 1 1 — | A 2172381 GENERAL INSTRUCTION PACKAGE | 122 52
5 - 1 — | = | A 408—127000 THRU SPLICE IS SHEET 121 - - = -] - — — 51
h - — | 1 — | A 4088318 THRU SPLICE IS SHEET 120 50
o 119 49
2 118 48
- 117 - - - - | - — — 47
= 116 FT | 2 2 | FT | A 27319—4 TUBING, NYLON .25 DIA 46
— 2 2 — A 22260-5 WASHER,FLAT(#6)RET PLATE |T115 - - - — — — — 45
114 - - - - | - — — 44
- - - - | - — — 113 - - - - | - — — 43 | C
112 - - - - | - — — 42
117 — 1 1 — | A 7-21002-9 BOLT, CRIMPER(5/16—24x1.00)| 41
- | 6 6 - | A 21024—4 WASHER,LOCK(NO.8)SHEAR BL|110 — 2 - | - | A 9—-18023—6 SCR, SHC, M4 X 14 40
109 — 2 — — A 18024—-6 SCR, BHC, M4 X 8 59
- 2 2 - A 21018-4 NUT,HEX(4—40)DRAG 108 — | — — A 21684891 ACTUATOR, SPARE MCI 38
107 - 1 - | = 1 A 21612731 GUARD, END FEED INSERT 37
106 — 1 — — Al 2161272—1 GUARD, END FEED 56
— 2] 2] -1 A 21022-2 NUT,HEX SL(8—32)DRAG STUD|105 99
21 =1 =1~ 3-18023-3 SCR, SHC (M6x50) 104 34
- =121 =1~ 3-18023—1 SCR, SHC (M6x30) 103 33
D — | 2 2 — | A 4-21078-8 SKT SKT SET (4—40x.75)DRAG | 102 32 @
— — — — — - 107 317
— |2 2] -] A 21017-2 SCR,DRIVE(#2x.19)ID_PLATE | 100 -2l 2] = 1A 180274 WASHER, FLAT M6 30
— 1 1 — B 6907012 PLATE, [IDENTIFICATION 99 — 4 4 — A 2—18025-9 SCR,SHC M6 X 20 29
— 1 1 — B 31934/ —1 PLATE, IDENTIFICATION 98 — 1 1 — B 1-690451-2 SPACER, STRIPPER 28
— AR AR — A 25b027-53 TAPE, POLYURETHANE FOAM | 97/ — 1 1 — A 4602/76—1 STRIPPER 27
96 — 1 1 — D 13586401 PLATE, BASE 26
— 2 2 — A 2—21000-9 SCR,SHC(8—32X.75)STRIPPER | 95 - 2 2 - A 22354-8 DRAG, STUD 25
— | 2 2 — | A 2-21002-9 SCR, BHC (10—32X.75) EXT. FEED| 94 — 1 1 — | B 4629311 PLATE, STRIP GUIDE 24
— | 2 2 — | A 2-22733-0 SCR,SHC(10—32X.38)ANVIL 93 - 1 1 - | C 4629321 PLATE, STRIP HOLD DOWN 23
— | 4 4 — | A 3-21002-3 SCR,BHC(1,/4—20x.50)ST GD PL| 92 — | 2 2 — | A 4—22281—1 SPRING, DRAG 22
— 2 2 — A 2—22735-8 SCR, BHC(1/4—20X.62) FEED BRK'T 9 21 B
— 2 2 — A 1-21002-06 SCR,BHC(6—32X.25)PLATE GUIDE 90 — T T — A 4629251 DRAG, STOCK 20
N — 1 1 — A 1-21002-8 SCR, BHC 6-32 X .50 LG. 89 — 1 1 — B 4629291 GCUIDE, STRIP (REAR) 19
— — 5 — A 21018—7/ NUT, HEX (10—32) GAURD 38 — 1 1 — C 462950—1 GUIDE, STRIP (FRONT) 138
— | 1 1 — | A 2—21000-9 SCR,SHC(8—32X.75)STRIP GUIDE | 87 17
o | — 1 1 — A 2—21000—-6 SCR,SHC(8—32x.38)STRIP GUIDE 86 16
. — 4 4 — A 2—21002—-2 SCR,BHC(8—32X.50)STRIP GUIDE 89 15
5 — | 2 2 — | A 218991 WASHER, FLAT #6 84 — 1 1 — | A 27058-2 PLUNGER, SPRING, STUBBY | 14
3 - | - 1 — | A 986220—23 CABLE, CLAMP 83 — 1 1 — | A 210049 SCR, SHLD .31 DIA X .50 LG.| 13
S — | -] 3 — | A 21899-2 WASHER, FLAT #10 82 — 1 1 — | C 13381241 WHEEL, ADJUSTING 12
Y - | - 1 — | D 14243361 GUARD,APPLICATOR FEED 81 /N — 1 1 — | B 450684—4 PLATE, REAR SHEAR 11
— — 3 — A 2—21002—-7 SCR,BHC10—32UNFX.50LG. 80 — 1 1 — C 459580—1 SPACER, SHEAR PLATE 10 F——
. @@ — 2121 -1~ 1-21000-9 SCR,SHC(6—32X.88)SH PL 79 /N - | 1| — | B 4595834 PLATE, FRONT SHEAR 9
5 § /8 /1\ 1 1 1 — D 459582 -8 ANVIL 8
GUARD DETAIL — | = 2| = | A 2-21002-5 SCR, BHC (10—32X.25) GUARD | 77 /N - | 1 | — | B 4595812 BLADE, SLUG 7
| & @ ~2 ONLY AT T 1 - 1o 13383201 GUARD, END FEED 76 5
E = 75 — 1 1 — D 13582221 HOLDER, TOOL 5
% 5 /4 — 1 1 — B 13582211 PLATE, NUT 4
& % A A — 4 4 — A 1—21000-0 SCR, SHC (2-56X.25) GUARD WINDOW /3 1 1 1 1 — C 15382201 CRIMPER, GUIDE, MODIFIED| 4
- % RECOMMENDED SPARE PARTS. ITEM NOT SHOWN. A — 1 1 — A 13381751 WINDOW. GUARD 79 — 2
: A CUARD MUST BE IN PLACE WHEN OPERATING A USE MANUAL PRECISION ADUSTMENT LEVER ON — 1 1 — DQG 5-=21001-5 SCR, SHC (3/8-16X.75) FEED ASSY \T7E1A /w\ 1 1 1 — DVCVG 15382251 CRIMPER, WIRE, MODIFIED ‘T;M
. APPLICATOR IN A BENCH MACHINE. G TERMINATOR TO ACHIEVE PROPER CRIMP HEIGHT. 2 ol UM size PR N DeserETen o 2l Tl UM size PR N DeserPTen O
—=—— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISION) —— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISION) A
A SEE DRAWING FOR COMPONENTS QTY REQD PER ASSY PARTS LIST QTY REQD PER ASSY PARTS LIST
/A\ RECOMMENDED SET UP WIRE FOR TERMINAL 280003. /N SOLID WIRE ON BOTTOM — DIMENSIONS I InenES AT - o - o -
i FOR APPLICATOR QUALIFICATION ONLY. N i A TOLERANCES UNLESS | O YCEIrT Ry Ys _ _
£l o ‘ CRIMPER BOLT MUST BE LOOSENED TO CHANGE CRIMP OTHERWISE SPECIFIED: | | = £ Comnectivity
b8 WIRE COMBINATION DATA o 81 1S ATTACHED TO THE G TERMINATOR HEIGHT ADJUSTING WHEEL. BE SURE TO SEAT THE S S 11/3/65 ek Y J S
% A PAD LTR |CRIMB MEIGHT| WIRE _  WIRE GUARD DOOR WITH ITEM 80, 82, 83, 88. gglAMLT)(EI\Ff TAﬁélNTSOTO[ll_'NEGADJUSTlNG B ANE /EW Egijtggiggg ii BESHLXNZESD?+ D ; MACHINE RED
b & ot Z 089 (1)16 & (1)14 | A_[0150-1138-01 TB_NOVO|sure Texture: EF PIGTAIL SPLICE W/TRIM THRU—-G
o[ ST N7 S NeaTE e o oo e e g, [ DR 566395 e [
e gf::fpa‘swgﬁ?ﬁ-gsiS*Mt;z:w@sw%x% P . } - - s . ; 56779 | CUSTOMER AND ASSEMBLY DRAWING - RESTRETED T0




